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CONET INDUSTRY CO., LTD.
NO. 20 LIAOYANG EAST ROAD,LAOSHAN DISTRICT,QINGDAO,CHINA

The following sample(s) was/were submitted and identified by the client as:

Sample Description : RUBBER MAT

SGS reference No :QDHG201402754

Sample Receiving Date :AUG.06, 2014

Testing Period :AUG.06,2014 TO AUG.14, 2014

Test Performed : SELECTED TEST(S) AS REQUESTED BY APPLICANT

Test Requested :EN 1177:2008 IMPACT ATTENUATING PLAYGROUND
SURFACING- DETERMINATION OF CRITICAL FALL
HEIGHT

Test Result(s) : FOR FURTHER DETAILS, PLEASE REFER TO THE

FOLLOWING PAGE(S)

Signed for and on behalf of
SGS-CSTC Ltd.

NiohooL

Michael Wen
Section Head
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Test Conducted:

EN 1177:2008 Impact attenuating playground surfacing- Determination of critical fall height

1) Sample information:
Measured sample size: 1010 mm * 1010 mm
Measured sample thickness: 16.0 mm

2) Test condition:
Temperature: 23 °C
Humidity: 50 RH%

3) Testresult:

Critical fall height: 350 mm
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Sample Photo:

1 piece 4 pieces

***End of Report*™*

This document Is Issued by the Company subject to [ts General Gonditions of Service printed overieaf, avallable on request or accessible at http://www.sgs.com/terms_and_conditions.
htm and,for alocu'onlc format documents,subject to Terme and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of
lability, indemnification a L

any. The Company’s sole r Ibliity Is to Its Cllent and this d parties to
und-rthau d This document cannot be mproduud except in full without prlorwﬂthn approval of the Company.
gery or falsification of the content or appearance of this d tis and ders may be to the fullest extent of the law.
sklits shown in this test report refer only to the sample(s) tested and such sample(s) are ratained for 30 days only.

)Ca, 11| 8GS Mansion, No.41, The 5 Avenue, TEDA, Tianjin, China 300457

t (86-22) 65288280 f (86-22) 25293879
HE-ERGEFEAAZEETAH418565KN
I

WWW.CN.$g8.com
EB: 300457 1 (86-22) 65288280 | (86-22)25293879

& sgs.china@sgs.com
Member of the SGS Group (SGS SA)




		2014-08-13T09:34:31+0800
	Shenzhen
	SGS officially issued document




